E;IST NO. 0326
1990-1-17
SV 12(t4)

ELECTRIC TOOL PARTS LIST

Model SV 12

MORBITAL SANDER

@ HITACHI

// ,
NN

N

\
5

/u.




8V 12

PARTS
o CoDE NO. DESCRIPTION | o REMARKS
1 | e81—ar3 TUBE (D] 4
[ 2 | esa-a07 CORD ARMOR D8 8 1
2 | 938—051 GORD ARMOR D10.1 1
3 | 9ar—e3 CORD CLIP 1
an| 984—750 TARPING SCREW (W/FLANGE) D4X16 2
*| 5 | soo—212z | corn 1 | (CORD ARMOR D8.8)
*| 5 | soo~201z | coRD 1 | (CORD ARMOR D10.1)FOR CHN
x| 5 | s00—223z | CORD 1 | (CORD ARMOR D10.1)FOR SiN.KUW
*| 5| 500-226Z | CORD 1 | {CORD ARMOR D8BJFOR NZLNGU.AUS
*| 5 | 500—231Z | CORD 1 | {CORD ARMOR D8.8)FOR-GBR,SAF
*| 5 | 500--234z { CORD 1 | {(CORDARMOR DB.BJFOR INA,SUR
*| 5 [ 500—240Z | cORD 1 | (CORD ARMOR DB.BIFOR USA.CAN
%] 5 | s00~2452 | CORD 1 | (CORD ARMOR D10.1)FOR SYR
] 5 | 500—2472 | CORD 1 | (CORD ARMOR D10.1JFOR ITA,FRG,FRA HOL DEN,FIN SWE AUT
#| 5 | soo—248z | comd 1 | (CORD ARMOR D10.1}FOR SUI
#} .6 | 953—328Z | INTERNAL WIRE 1 | FOR HOL,DEN,FIN,SWE AUT,NZL,GBR SAF, FRG.FRA,SU!
7| 994—273 | NOISE SUPPRESSOR _ 1 £
x| 8 | 950-140 CONNECTOR 50091 (10 PGS, 1 | FOR HOLDENFIN,SWE AUT,NZL GBR,SAF,FRG,FRA \'
#| 9 | 950—146 TERMINAL 50061 (10 PCS) 1 | FOR SWE.SUI,NZLGBR,SAF DENAUT
*] 9 | 961—4192 | TERMINAL 1 | FOR FRG,FRA FINAUT
#| 9| 983-504 | TERMINAL 1 | . FOR HOL
10 | 940—811 PUSHING HOLDER 1
11 | 953323 HANDLE COVER 1
12 | 962—782 .| HEX, SOCKET SET SCREW M5X6 2
13 | 949—241 MACHINE SCREW M5X20 {10 PCS ) 4
14 | 949-454 SPRING WASHER M5 {10 PCS.) 8
15 | 949—424 WASHER M5 (10 PCS)) 4
16 | 950—565 HITACHI LABEL 1
174 990—801 HOUSING ASS'Y 1 | INCLUD.12.29A 418
18 | 930—830 BRUSH TERMINAL 2
#1 10 | 983—501C | STATOR ASSY 110V—115V 1 | INCLUD.118
*| 19 | 983—501E | STATOR ASS'Y 220V—230V 1 | INCLUD.,18
%| 19 | 983—501F | STATOR 240v 1 | INCLUD.118 oo
#| 19 | 983-501G | STATOR ASS'Y 240v 1 | INCLUD1,18 FOR AUS v
%| 19 | 083~GO1M | STATOR ASEY 110V | mweLueain For aer
%] 10 | 0835014 | STATON ASEY 20V~ 230V 1 | INCLUD.1.18 FOR EUROPE,SAF
%] 19 | 983—501K | STATOR ASSY 240V 1 | INCLUD.1,18 FOR GBR
*| 19 | 983—501L | STATOR ASSY 230V 1 | INCLUD1 FOR NZL
20 | 931—701 BEARING LOCK 1
21 | 808—VVM | BALL BEARING G0BVVMC2EPSZL 2
22 | 953~362 INNER GUIDE (&) 1
#| 23 | 983—502C | ARMATURE 110v—115¥ 1
#| 23 | 983—502E | ARMATURE 220V—230V 1
%{ 23 | 083—B502F | ARMATURE 240V 1
*1 23 | 983—502G | ARMATURE 220V-230V 1 | FOR EUROPE,SAF
*| 23 | 983—502H | ARMATURE 240V 1 FOR GBR
x| 23 | 983-5020 | ARMATURE 110V 1 | FORGBR
24 | 953—307 FAN GUIDE 1
26 | 953--324 HANDLE KNOB 1
26 | 953—a34 PLATE 1
27 | 949555 | NUT M5 (10 PCS) "2 ] TILL®.1987
28 | 953—232 NUT COVER 2 | TILL 91987

* | ALTERNATIVE PARTS

0190




¥ D ALTERNATIVE PARTS

PARTS SV 12
‘L%".“ CODE NO. " DESCRIPTION et REMARKS i
29 i 949—247 | MAGHINE SCREW M5X35 (10 PCS, 2 | TiILL9.1987
29A| 980854 HEX. MD. TAPPING SCREW D5X40 2 | SINGE 10,1987
30 | 983—494Z | FRAME 1
31 | 983~492Z | PULLEY (A) 1
32 | 049—332 FLAT HD, SCREW M5X12 (10 PCS) .
33 | 953338 WASHER _ 1
34 | 600—1DD | BALL BEARING 6001DDUCMPS2S 4
35 | 9835047 | SLEEVE(B) 1
36 | 983—500Z | SLEEVE(A) 1
37 | 983493z | BEARING COVER 1
38 | 940—237 | MACHINE SCREW M5X12 [10 PCS. 4
39 | 983—499Z | PULLEY (B) 1
40 | 953—314 | * WASHER 1
- 41A| 931265 BRUSH HOLDER 2 | TILL 4.1984
418 9090721 BRUSH HOLDER 2 | SINCE 5.1984
42A| 999-035 | GARBON BRUSH {1 PAIR} 2 | TILL 41984
£ 42B| 999—021 CARBON BRUSH {1 PAIR) 2 | SINCES5.1984
43a| 931—266 | BRUSH CAP 2 | TILL4.1984
43B| 937—847 | BRUSH CAP 2 | SINGE 51984
44 | 944—-48% | SUPPORT 1
45 | 971—887Z | SWITGH (2P PILLAR TYPE} W/LOCK 1
| 46 | 056—308Z | PILLAR TERMINAL (A 1| FORSUI
47 | 930—153 | SUPPORT (B} 1 | FOR SWE,SUlNZL,SAF,HOL,DEN
%] 48 | 950—142 | CONNECTOR 50096 (10 PCS) 1| FORSUI
49 | 982—095 | TAPPING SCREW (W/WASHER} D4X20 2
50 | 953—312 BELT 1
51 | 983-491Z | SEAL BAND _ 2
53 | 949—232 MACHINE SCREW M4X28 (10 PCS) 2
54 | 983—-490Z | RUBBER SEAL ' 1
55 | 949—B61 ROLL PIN D2X12 {10 PCS) 2
56 | 982094 | SPRING (B) 2
57 | 948—215 | MACHINE SCREW M4X8 (10 PCS) 8
{ 58 | 940—453 | SPRING WASHER M4 (10 PGS.) 14
S 59 | 982092 | SPRING HOLDER (A) 2 .
60 | 982—093 | SPARING HOLDER (B) 2
61 | 983—497Z | BOTTOM PLATE 1
62 | 983—4957 | BEARING SEAL 1
63 | 983—498Z | FELT PAD 1
64 | 9a9—214 MACHINE SGREW M4X6 {10 PCS.) 4
65 | 949—423 | WASHER M4 (10 PCS) 1
86 | 983—4962 | CAP 1
#| 67 | 949—510 | RIVET D2.5X4.8 (10 PCS) 1 | FORUSACAN
8 | NAME PLATE 1
89 | 985—620 | WASHER (a) 1
70 | 949—216 | MAGHINE SCREW M4X10 (10 PCS.) 1
01-90




STANDARD ACCESSORIES

SV 12

TEM| coE No. DESCRIPTION e REMARKS
501 | 939—771 | SANDING PAPERS 114X280 AAGO (10 PCS.) 3
502 | 939~773 | SANDING PAPERS 114X280 AA100 (10 FOS.) 1
503 | 939—775 | SANDING PAPERS 114X280 AA150 (10 PCS)) 1
OPTIONAL ACCESSCRIES
| CODE No. DESCRIPTION e REMARKS
601 | 939770 | SANDING PAPERS 114X280 AA4Q (10 PCS) 1
602 | 939—772 | SANDING PAPERS 114X280 AASG [10 PCS) 1
803 | 933—774 | SANDING PAPERS 114X280 AA120 (10 PCS.) 1
604 | 939776 | SANDING PAPERS 114X280 AA180 (10 PCS) t
605 | 939—777 | SANDING PAPERS 114X280 AA220 {10 PCS) 1
606 | 983—503Z | DUCT 1
0190
4




